o MILL TEST CERTIFICATE ahi- 1
ki GERDAU CORSA SAPI DE CV
63, Jungbong~daero, Dong—gu,

L/C No. DPCMXH502059 Head Difice inchean, 401712, 5. Kotea

PIO No. P EN 10204(2004) TYPE 3.1 Cartiicate No. ooy 9

Commodiy — Class Cen. No.

- ASTM A572 GB0/AS52/
Specification lCSA 350W . ) Dats of Issue 2015-07-03
—— ol —
Chemical Composition (%) Tensite Test Impac! Test (V-noich)
Dmonsors | oo | [oTalmlp s ]Co o] & | Tente T — — o views O O
& Length - Weights i n Ni | Cr v Nb Sn |CE Sitength ield poini| Elongation bt AVG 2 | 2 3 pact Specimen Size)
(kg) %100 X1000 %100 *x3000 X100 N/mm?2 5% (1 c
T8X11X76 3 24 3 3 551 3971 26.0] 0.72
140.00 FT N 026658 | 5oy 29 19 99 27 17 ﬂ IR I R s T 390 27.00 0.71
T8X11X76 1 547 407] 26.9 0.74]
40.00 FT 26050 13,793 18 13 &9 28 dq 400, 27.d 074
TBX11X76 7 547 08 2.0 0.7
il N 028660 19.303 18 14 97 39 a0 g oy o
TEX11X66 12 537] 36 %4 071
40.00 FT N 028660 | 15 732 'ﬂ{ o 4. A  saq a7 26.4 0.7
TBX11X86 AT . 545 300 759 0.72
bl No28set | o, o) 19 14 100 32 aif ; 0 o 0
TEX11XB6 E ] 400 26.5 0.79
e Noz2esez | 0,0 19 13 97 20 a% : ph g
T8X11X86 A 3 _ =574 T 2.4 0.7
40.00 FT N 026669 55,193 18 18 95 35 ey 573 40 254 on
TEXTTXEG i a7 38 76.00 0.70
10,00 FT N 028670 | o5 gg 9 19 97 30 iz 55% 38 254 0.70
TEXTTXE6 7 56 07 260 0.73
40.00 FT 028657171 19 953 ”’* 14100 29 9 553 400 27.00 0.72
78
fsus ToTAL ..
[iNcie) (1) Cea: (CE=C+Mn/B+Cr/5+V/5+Mo/5+Nif15+Cu/15) (2) Gsuge length : 200 mm (3} Yield Ratio = YP/TS
C A /, n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. ¥ ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of G.A Tea:_n_
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